PERMIT NO. CG0510000
ISSUE DATE: JAN 3 0 2018

— GEORGIA

DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

PERMIT TO OPERATE A PUBLIC WATER SYSTEM

In compliance with the provisions of the GEORGIA SAFE DRINKING WATER ACT of 1977, O.C.G.A. 12-
5-170 et. seq., and the RULES, CHAPTER 391-3-5, adopted pursuant to the ACT

City of Garden City
is issued a PERMIT TO OPERATE A PUBLIC COMMUNITY WATER SYSTEM named
Garden City Water System
and located at
Garden City, Chatham County, Georgia

THIS PERMIT to operate the above public water system shall become effective on January 30, 2018 and shall
have a fixed term of ten (10) years, absent any prior revocation or modification.

THIS PERMIT is issued subject to the terms, conditions and schedules of compliance as follows:
[...]
4, Corrective action taken to mitigate or reduce the adverse effects of the spill or
major spill.
c. Post a notice as close as possible to where the spill or major spill occurred and where the

spill entered State waters and also post additional notices along portions of the waterway
affected by the incident (i.e. bridge crossings, boat ramps, recreational areas, and other
points of public access to the affected waterway). The notice at a minimum shall include
the same information required in 11(b)(1-4) above. These notices shall remain in place
for a minimum of seven days after the spill or major spill has ceased.

d. Within 24 hours of becoming aware of a spill or major spill, the owner of a POTW shall
report the incident to the local media (television, radio, and print media). The report shall
include the same information required in 11(b)(1-4) above.

e. Within 5 days (of the date of the spill or major spill), the owner of a POTW shall submit
to EPD a written report which includes the same information required in 11(b)(1-4)
above.

f. Within 7 days (after the date of a major spill), the owner of a POTW responsible for the
major spill, shall publish a notice in the largest legal organ of the County where the
incident occurred. The notice shall include the same information required in 11(b)(1-4)
above.

g The owner of a POTW shall immediately establish a monitoring program of the receiving
waters affected by a major spill or by consistently exceeding an effluent limit, with such
monitoring being at the expense of the POTW for at least one year. The monitoring
program shall include an upstream sampling point as well as sufficient downstream
locations to accurately characterize the impact of the major spill or the consistent
exceedence of effluent limitations described in the definition of “ Consistently exceeding
effluent limitation” above. As a minimum, the following parameters shall be monitored in

the receiving stream:

1. Dissolved Oxygen;

2. Fecal Coliform Bacteria;

3. pH;

4, Temperature; and

5. Other parameters required by the EPD.

The monitoring and reporting frequency as well as the neced to monitor additional
parameters, will be determined by EPD. The results of the monitoring will be provided
by the POTW owner to EPD and all downstream public agencies using the affected
waters as a source of a public water supply.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 18 of 21
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0031038

12,

h. Within 24 hours of becoming aware of a major spill, the owner of a POTW shall provide
notice of a major spill to every county, municipality, or other public agency whose public
water supply is within a distance of 20 miles downstream and to any others which could
be potentially affected by the major spill.

UPSET PROVISION

Provision under 40 CFR 122.41(n)(1)-(4), regarding “Upset” shall be applicable to any civil,
criminal, or administrative proceeding brought to enforce this permit.

B, RESPONSIBILITIES

1.

DUTY TO COMPLY

The permittee must comply with all conditions of this permit. Any permit noncompliance is a
violation of the Federal Clean Water Act, State Act, and the State Rules, and is grounds for:

a. Enforcement action;
b. Permit termination, revocation and reissuance, or modification; or
c. Denial of a permit renewal application.

NEED TO HALT OR REDUCE ACTIVITY NOT A DEFENSE

It shall not be a defense of the permittee in an enforcement action that it would have been
necessary to halt or reduce the permitted activity to maintain compliance with the conditions of
this permit.

INSPECTION AND ENTRY

The permittee shall allow the Director of the EPD, the Regional Administrator of EPA, and their
authorized representatives, agents, or employees after they present credentials to:

a. Enter the permittee's premises where a regulated activity or facility is located, or where
any records required by this permit are kept;

b. Review and copy any records required by this permit;

c. Inspect any facilities, equipment, practices, or operations regulated or required by this
permit; and

d. Sample any substance or parameter at any location.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 19 of 21
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0031038
4. DUTY TO PROVIDE INFORMATION

The permittee shall furnish any information required by the EPD to determine whether cause
exists to modify, revoke and reissue, or terminate this permit or to determine compliance with
this permit. The permittee shall also furnish the EPD with requested copies of records required
by this permit.

TRANSFER OF OWNERSHIP
A permit may be transferred to another person by a permittee if:

a. The permittee notifies the Director in writing at least 30 days in advance of the proposed
transfer;

b. An agreement is written containing a specific date for transfer of permit responsibility
including acknowledgment that the existing permittee is liable for violations up to that
date, and that the new permittee is liable for violations from that date on, This agreement
must be submitted to the Director at least 30 days in advance of the proposed transfer;
and

c. The Director does not notify the current permittee and the new permittee within 30 days
of EPD intent to modify, revoke and reissue, or terminate the permit. The Director may
require that a new application be filed instead of agreeing to the transfer of the permit.

AVAILABILITY OF REPORTS

Except for data determined to be confidential by the Director of EPD under O.C.G.A. 12-5-26 or

by the Regional Administrator of EPA under the Code of Federal Regulations, Title 40, Part 2,

all reports prepared to comply with this permit shall be available for public inspection at an EPD

office. Effluent data, permit applications, permittees’ names and addresses, and permits shall not
be considered confidential.

PERMIT ACTIONS

This permit may be modified, terminated, or revoked and reissued in whole or in part during its
term for causes including, but not limited to:

a. Permit violations;
b. Obtaining this permit by misrepresentation or by failure to disclose all relevant facts;

c. Changing any condition that requires either a temporary or permanent reduction or
elimination of the permitted discharge;

d. Changes in effluent characteristics; and

e Violations of water quality standards.



STATE OF GEORGIA
DEPARTMENT OF NATURAL RESOURCES Page 20 of 21
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0031038

10.

11.

12.

13.

14.

The filing of a request by the permittee for permit modification, termination, revocation and
reissuance, or notification of planned changes or anticipated noncompliance does not negate any
permit condition.

CIVIL AND CRIMINAL LIABILITY

Nothing in this permit shall be construed to relieve the permittee from civil or criminal
penalties for noncompliance.

PROPERTY RIGHTS

The issuance of this permit does not convey any property rights of either real or personal
property, or any exclusive privileges, nor does it authorize any injury to private property or any
invasion of personal rights, or any infringement of Federal, State or local laws or regulations.

DUTY TO REAPPLY

The permittee shall submit an application for permit reissuance at least 180 days before the
expiration date of this permit. The permittee shall not discharge after the permit expiration date.
To receive authorization to discharge beyond the expiration date, the permittee shall submit the
information, forms, and fees required by the EPD no later than 180 days before the expiration
date.

CONTESTED HEARINGS

Any person aggrieved or adversely affected by any action of the Director of the EPD shall
petition the Director for a hearing within 30 days of notice of the action.

SEVERABILITY

The provisions of this permit are severable. If any permit provision or the application of any
permit provision to any circumstance is held invalid, the provision does not affect other
circumstances or the remainder of this permit.

OTHER INFORMATION

Where the permittee becomes aware that it failed to submit any relevant facts in a permit
application, or submitted incorrect information in a permit application or in any report form to
the Director, it shall promptly submit such facts or information.

PREVIOUS PERMITS

All previous State wastewater permits issued to this facility, whether for construction or
operation, are hereby revoked on the effective date of this permit. This action is taken to assure
compliance with the Georgia Water Quality Control Act, as amended, and the Federal Clean
Water Act, as amended. Receipt of the permit constitutes notice of such action. The conditions,
requirements, terms and provisions of this permit authorizing discharge under the National
Pollutant Discharge Elimination System govern discharges from this facility.



STATE OF GEORGIA

DEPARTMENT OF NATURAL RESOURCES Page 21 of 21
ENVIRONMENTAL PROTECTION DIVISION Permit No. GA0031038
PART III

INDUSTRIAL PRETREATMENT PROGRAM FOR PUBLICLY OWNED TREATMENT WORKS (POTW)

1.

2.

The permittee may establish and operate an approved industrial pretreatment program.

If the EPD determines that the permittee is required to develop a local industrial pretreatment
program, the permittee will be notified in writing. The permittee shall immediately begin
development of an industrial pretreatment program and shall submit it to the EPD for approval
no later than one year after the notification.

During the interim period between determination that a program is needed and approval of the
program, all industrial pretreatment permits shall be issued by the EPD.

The permittee shall notify the EPD of all industrial users connected to the system or proposing to
connect to the system from the date of issuance of this permit.

Implementation of the Pretreatment Program developed by the State can be delegated to the
permittee following the fulfillment of requirements detailed in 391-3-6-.09 of the Rules and
Regulations for Water Quality Control.



= GFORGIA

" DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the
applicant identified below. The draft permit places conditions on the discharge of pollutants
from the wastewater treatment plant to waters of the State.

Technical Contact:
Kelli-Ann Sottile, Environmental Engineer
kelli-ann.sottile@dnr.ga.gov
404-463-4945

Draft permit:

O First issuance

O Reissuance with no or minor modifications from previous permit
X Reissuance with substantial modifications from previous permit
O Modification of existing permit

D2 Requires EPA review

FACILITY INFORMATION

1.1  NPDES Permit No.: GA0031038

1.2 Name and Address of Owner/Applicant
Garden City
100 Central Avenue
Garden City, Georgia 31418

1.3 Name and Address of Facility
Garden City Water Pollution Control Plant
1 Bud Brown Drive
Garden City, Georgia 31408

1.4  Location and Description of the Discharge (as reported by applicant)

Outfall # Latitude (°) Longitude () Receiving Waterbody
001 32.127560 -81.138078 Savannah River
Garden City WPCP April 2019

NPDES Permit No. GA0031038 Page 1 of 21



FACT SHEET

1.5  Permitted Design Capacity
2.0 MGD
1.6 SIC Code and Description
SIC Code 4952 — Sewerage systems: Establishments primarily engaged in the collection
and disposal of wastes conducted through a sewer system, including such treatment
processes as may be provided.
1.7  Description of the Water Pollution Control Plant
Wastewater treatment:
The treatment process consists of screening, biological treatment (activated sludge with
aeration basins for nutrients removal), secondary clarification, chlorination, and
reacration. Treated effluent is discharged into the Savannah River.
Solids processing:
Sludge is dewatered using a belt filter press than sent to a landfill for ultimate disposal.
1.8 Type of Wastewater Discharge
O Process wastewater O Stormwater
X Domestic wastewater O Combined (Describe)
U Other (Describe)
1.9  Characterization of Effluent Discharge (as reported by applicant)
Effluent Characteristics MD;il; = A]\;t:‘l:l;!yge
(as Reported by Applicant) Value Value
Flow (MGD) 2.50 1.04
Five-Day Biochemical Oxygen Demand (mg/L) 5.75 4.08
Total Suspended Solids (mg/L) 492 2.58
Fecal Coliform Bacteria (#/100mL) 79 16
Ammonia, as N (mg/L) 0.83 0.20
Total Phosphorus, as P (mg/L) 3.25 2.31
APPLICABLE REGULATIONS
2.1  State Regulations
Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control
Garden City WPCP o April2019

NPDES Permit No. GA0031038 Page 2 of 21



3.

2.2

FACT SHEET

Federal Regulations

Source Activity Applicable Regulation

40 CFR 122

Municipal Effluent Discharge 40 CFR 125

40 CFR 133

. 40 CFR 122

Mimicipal Non-Process Water Discharges 40 CFR 125

40 CFR 122

Municipal Sludge Use and Disposal 40 CFR 257

40 CFR 501 & 503

WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION

3.1

(i)
(ii)

Garden City WPCP April 2019

Section 301(b)(1)(C) of the Clean Water Act (CWA) requires the development of
limitations in permits necessary to meet water quality standards. Federal Regulations 40
CFR 122.4(d) require that conditions in NPDES permits ensure compliance with the
water quality standards which are composed of use classifications, numeric and or
narrative water quality criteria and an anti-degradation policy. The use classification
system designates the beneficial uses that each waterbody is expected to achieve, such as
drinking water, fishing, or recreation. The numeric and narrative water quality criteria
are deemed necessary to support the beneficial use classification for each water body.
The antidegradation policy represents an approach to maintain and to protect various
levels of water quality and uses.

Receiving Waterbody Classification and Information — Savannah River:
Specific Water Quality Criteria for Classified Water Usage [391-3-6-.03(6)]:

Fishing: Propagation of Fish, Shellfish, Game and Other Aquatic Life; secondary contact
recreation in and on the water; or for any other use requiring water of a lower quality.

Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times for
water designated as trout streams by the Wildlife Resources Division. A daily average of

5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water species
of fish.

pH:  Within the range of 6.0 - 8.5.

Bacteria;

. For the months of May through October, when water contact recreation activities are

expected to occur, fecal coliform not to exceed a geometric mean of 200 per 100 mL
based on at least four samples collected from a given sampling site over a 30-day period
at intervals not less than 24 hours. Should water quality and sanitary studies show fecal
coliform levels from non-human sources exceed 200/100 ml (geometric mean)
occasionally, then the allowable geometric mean fecal coliform shall not exceed 300 per
100 mL in lakes and reservoirs and 500 per 100 mL in free flowing freshwater streams.
For the months of November through April, fecal coliform not to exceed a geometric

NFDES Permit No. GA0031038 Page 3 of 21



FACT SHEET

e T e e e

@iv)

@)

3.2

mean of 1,000 per 100 mL based on at least four samples collected from a given
sampling site over a 30-day period at intervals not less than 24 hours and not to exceed a
maximum of 4,000 per 100 mL for any sample. The State does not encourage swimming
in these surface waters since a number of factors which are beyond the control of any
State regulatory agency contribute to elevated levels of bacteria.

. For waters designated as shellfish growing areas by the Georgia DNR Coastal Resources

Division, the requirements will be consistent with those established by the State and
Federal agencies responsible for the National Shellfish Sanitation Program. The
requirements are found in National Shellfish Sanitation Program Guide for the Control of
Molluscan Shellfish, 2007 Revision (or most recent version), Interstate Shellfish
Sanitation Conference, U.S. Food and Drug Administration.